
Acetaminophen
multiple

dose

paracetamol 1g /6h po
1g /4h po
1g /6h iv

1.3g /8h pr
1g /6h pr

propacetamol 2 g /6h iv
Non-steroidal anti-inflammatory drugs

multiple
dose

continuous
infusion

single
dose

diclofenac 50-100 mg /8h iv
50-100 mg /8h pr

75 mg /12h pr
75 mg /12h im

2 mg/kg /h iv 100 mg pr
75 mg iv

ibuprofen 500 mg /8h pr 1600 mg po

indomethacin 75 mg po

ketoprofen 100 mg /8h iv
100 mg /12h iv

50 mg /6h iv
100 mg /12h im

dexketoprofen 50 mg /12h im

ketorolac 15-30 mg /6h iv
15 mg /3h iv

15-30 mg /6h im
10 mg /4h im

2-5 mg /h iv
1.5-3 mg /h im

30-60 mg iv

meloxicam 15 mg pr
naproxen 550 mg po
piroxicam 40 mg iv
tenoxicam 20-40 mg iv

40 mg im
Selective cyclo-oxygenase 2 inhibitors

multiple
low dose

multiple
high dose

single
dose

celecoxib 200 mg po
parecoxib 20 mg /12h iv 40 mg /12h iv

40 mg / 6h iv
rofecoxib 25 mg /12h po 50 mg /12h po
valdecoxib 20 mg /12h po 40 mg /12h po
iv: intravenously. im: intramuscuslarly. pr: rectally. po: orally.

Regimens


